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A | PRI ooy Technology Co., Ltd 1 448 A5 s ili A I e 1 T :EF:LLﬁ/ﬂL’
Manufacturer 142 0. 14 Shishenthetis Read. St T D | i Produced Date S
and Aildreas 7 NO. 14 Shichongheng Road, ]1]?81 own, Dongguang | “¢..ia1 No.
City, Guangdong Province
ZEAGIAr M M hE IV AL E R RS A TRA R Guangdong Cvasun New Energy A 1A 204 B FSAF T
Applicant and Technology Co., Ltd " HEZsEh TR SR NO. 14 TTH'J"J‘%J) C 4'.‘"‘JHJ'L -
Address Shichongheng Road, Shipai Town, Dongguang City, Guangdong Province est Type onsignment test
P Al 405 i 193061 S VIR kb
Sample Quantity 40PCS Vourch No. Finh Sample Method | Send by applicant
; -t R M 14 32
] (Y thd 1 !.T’"L
fﬁ””ﬁkﬂi TIEf“ Receiving 2021-11-01 iz A 2022-01-14
Condition Normal Date Date Tested
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Test Environment

I, (21.7~23.9) C W (43, 6~53. 8) %RH
Temperature :(21.7~23.9) ‘C Humidity :(43.6~53.8) %R

e S i B
Test Result
Description

LoRSTedh st 2 L) AR

06 = kit

Laboratory Address

FAI AT 10 AR s B LR e e (X b R R 2
Songshan Lake lleadquarters: No. 2, Gongye South Road, Sengshan Lake Sci-Tech
Industrial Park, Dengguan, Guangdong

HEH I
Matters Need
Attention

lﬁlﬁﬁwML WL N, sliRek, BRI EEAR TN RS N H R Ak
f”iﬂﬁfmﬂﬁ T@ﬁﬂ(ﬁxﬁﬂﬁﬂ)ﬁhmmu

Sﬁ%%EMﬁm,#%Mﬂh‘ﬁ%&ﬂ%ﬁ SR IT H 97 S . R AL [E

B BT A A RS Rk T e .

m%ﬁﬁﬁm#mmwméﬁth,ﬁﬂﬂ%ﬁﬁﬁxﬂ&m%ﬁxm

5. BAEH ARG 2 ke, TEMBINIR g R I 5Bl AT ZRE S R . (%3

A5 1 55 5 HA Z‘_{)ﬁnnﬂﬁa BT H, eIk s ED

1. The test report is invalid when altered, lack of signatures of the testing,

reviewing and approving personnel, or lack of official stamp for inspection and

testing of testing laboratory.

2. The test report shall only be reproduced in full unless prior written

authorization has been attained.

3. The test results and conclusion reflect the status of conformity of the sample

(s) tested only. The test result shall not be used for advertisement unless prior

written authorization has been attained

4, The sample information is provided by applicant, and the laboratory shall not

be responsible for its authenticity and completeness.

5.1f the customer does not raise any objection within the discrepancy period from

the date of receipt of the report, the result(s) shall be deemed to be accepted

by the customer. (Discrepancy Period for Various Reports: Agricultural Products 5

days, Food 7 days, Other Industrial Preducts 15 days).
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Tests performed (name of test and test clause):
Test items Sample Number
T.1: Altitude simulation / 7544,
2: Thermal test / iR IMHA

3: Vibration / &3l Cl# —Clo
4: Shock / ik

5: External short circuit / #MEMEG

o 3l o Bl el s
=2

6: Crush / 4#JE or Impact/f#ii Cl1tt — C20#
7 Overcharge / BI7nH N/A
8: Forced discharge / Sl iiHs C214 - c40#

The sample’ s status is good.

PRt AT

The conditions of the cells of samples No. Cl# to Coff are at first cycle, in fully charged states.

AR S CLH — CoHJYER — IR TEI 70 H B ] 3155 4 7o MR 2R Y rlL ot

The conditions of the cells of samples No. C6#f to Cl1O# are after 25 cycles ending in fully charged

states.

FEMG S Cott — CLORR T TR IR A8 B RS 56 A 78 R AR (1 L

The conditions of the cells of samples No. ClIH to Cl5#f are at first cycle at 50% of the design

rated capacity.
FERRIRS CLIE — CLSHER IR TGEA 78 0B A WA 70 i B AR AR 25 L (1) SO%IRA (1 s

The conditions of the cells of samples No. CI6# to C20# are after 25 cycles at 50% of the design

rated capacity.

MRS Cl6H to C208y .+ TR TG AL e F W 78 H B ARIR A E 1 50%IRAE B,

The conditions of the cells of samples No. C21# to C30# are at first cycle, in fully discharged

states.

FEMGR S C218 — CI0HA 35— IR TR 70 7 v S A 56 4 HORUIR AR 1 vt

The conditions of the cells of samples No. C31#f to C40# are after 25 cycles ending in fully discharged
states.

FEGRERS C31H to CAOHy | FL ik TG M 78 il v i 0 e A THO IR A ey s

The sample submitted by manufacturer is cell only. il i He O A EE AL GO HLES .
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Test Procedure:
1. Each battery type is subjected to tests T.1 to T.8. Tests T.1 to I.5 are conducted in sequence
on the same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. FF—Fh
SRty b REEAT T, 1 B T, 8 T o Wl A A2 NG AE A R A — AL bt AT iR T, 1 T, 51808 T. 6
FIUT. 8 R A 5 A i Ba et iy el .

2. In order to guantify the mass loss,
Mass loss (%) =(M1-M2) /M1 X 100

N7 EALFESL, THB AR R, RSk (%) =(M1-M2) /M1 X100
Where Ml is the mass before the test and M2 is the mass after the test.
exceed the values in Table below, it is considered as “no mass loss”.
o ML SRS AT E, M2 ARG . SRR R ASE R F RTINS

the following procedure is provided:

When mass loss does not

Mass loss limit
Ji A PR

Mass M of cell or battery

HL B L Y Jo

M<lg 0. 5%
lg<=M<Tbg 0. 2%
M=>T7hg 0. 1%

3. In test T.1 to T.d4, batteries meel this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each Lest battery after
testing is not less than 90% of its voltage immediately prior to this procedure.

EIRR T, L E T A b, RIS AT AR il B ERRMERK, It BN RS e R
()T 6 B AS AN T LA 1R 473X B 1 HB 1) 90%.
General product information:

A E B

The final evaluation of the battery must be conducted in the end product for which the battery will

be used.

Product name ;™ 4 Léi%{o; ;%,Oé%g;ﬁfgll
Type/model #= 12601 10-8000
Nominal voltage frfpeEJE 3.7V

Rated capacity #HUERE 8000mAh

limited charge voltage 70 HL PRI & 4.2y

Maximum charging current it 70 i B 8000mA

Maximum discharging current fi A JLEE HLIR | 8000mA

Discharge cut—off voltage BCHEAIEEE | 3.0V
Dimensions JN~F (LAWST) #3 (110X60X12) mm
Weight Jii & 7] 160g

Appearance of Samples Ffih4HM ;;;;;;};;Ejéélver ealek
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Inspectio
n items/
st i

standard requirement/ {5 ifi B3R

Clause/

£
'/}:JZ(:]_“J\

Requirement + Test /43K {45

Result - Remark/4 -1

Verdict/
BTRRE iy

Test T.1:
Altitude
simulatio
n/ i 5 A
{1

38.3.4.1

Test cells and batteries shall be stored
at a pressure of 11.6 kPa or less for at
least six hours at ambient temperature
(20£5°C)/ #4 H % FI A i £ IR S Dy
20£5°C. KA HAKT 11.6kpa )
TR P A AR F 6 A/

Meet the requirements/ &

Pass/ {51

Cells and batteries meet this
requirement if there is no mass loss,
no leakage, no venting, no
disassembly, no rupture and no fire
and if the open circuit voltage of each
test cell or battery after testing is not
less than 90% of its voltage
immediately prior to this procedure.
The requirement relating to voltage is
not applicable to test cells and
batteries at fully discharged states.
JHEA R AR R BRIk
T TEW. oo, GER L
R AT KISy v ol e il il ) A
PR A o I (A R R | P R WA )
90%. I G T # i Jy TG (19 3R Avid
JHT 5 A R s i s A .

No leakage, no venting, no
disassembly, no rupture and
no fire. / i ZLEIM.
TR TEREZLL BT K
W%z,

The data see table 1.
/ BRIk 1.

Pass/ & 14

Test T.2:
Thermal
test/ il /%
e

38.3.4.2

Test cells and batteries are to be
stored for at least six hours at a test
temperature equal to 72+2°C, followed
by storage for at least six hours at a
test temperature equal to - 40+2°C.
The maximum time interval between
test temperature extremes is 30
minutes. This procedure is to be
repeated 10 times, after which all test
cells and batteries are to be stored for
24 hours at ambient temperature (20
+5°C). [ I REA L 7242°C IR
Wl E R 6 NN, BRETE-
40£2°C IR IEHPISCE 220 6 NI
5 AT S K (R B I 8] 2 30 23
UETEIR 10 K, Fa KBRS AL
20+5°C [FIAEEhFRE 24 /0.

Meet the requirements/Tf &

TR

Pass/ 1%
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Inspectio
n items/
fa 615t B

standard requirement/ i 22K

Clause/ | Requirement + Test /%2R -5
Az L,
SIRmA

Result - Remark/4k FL-7FiAk

Verdict/ H
)

For large cells and batteries the
“duration of exposure to the test
temperature extremes should be at
least 12 hours. /& T KBTI K H
i, 78 @ IELATIG IR b I () 2
12 4>/pInt .

Not Applicable/4~i& H

Cells and batteries meet this
requirement if there is no mass loss,
ho leakage, no  venting, no
disassembly, no rupture and no fire
and if the open circuit voltage of each
test cell or battery after testing is not
less than 90% of its voltage
immediately prior to this procedure.
The requirement relating to voltage is
not applicable to test cells and
batteries at fully discharged states.
JHASN LR A TR TR
T, EEM. TofE. TR
LT KIS sl il st s
T 64 o0 T A IS WA 1 T o T )
90%. WLTHG T I 7 1 1Y BE SR AN I
FH 56 A8 1 B S A el

No leakage, no venting, no
disassembly, no rupture and
no fire. / Joiiti. Jo'E M.
Toor s LR BL R TG K
e,

The data see table 1.
/ UARE 2% 1.

Pass/ &t

Test T.3:
Vibration

RN

Cells and batteries are firmly secured
to the platform of the vibration
machine without distorting the cells in
such a manner as to faithfully transmit
the vibration. The vibration shall be a
sinusoidal waveform with a
logarithmic sweep between 7 Hz and
200 Hz and back to 7 Hz traversed in
15 minutes. This cycle shall be
repeated 12 times for a total of 3
hours for each of three mutually
perpendicular mounting positions of
the cell. One of the directions of
vibration must be perpendicular to the
terminal face. /{2 2074 [ 22 %
EARENE Al L. IRahLLESZMIE
X, BL 7Hz HINE 200Hz, SRJAE I
[6l 1] 7Hz Jy— A, — A A
15 4% fhe APFEMA = A TLAHE AN
Jri AR 12 1k, 3k 3 AN L
b — AR B 77 18] A 2 e ELRE A Y
Ak Tl

38.3.4.3

Meet the requirements/ &

sk

Pass/ & 1t
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NO./ Ins;?ectio standard requirer‘nent/ﬂ\"rﬁig:ﬁ — , o Verdiey
[T n items/ | Clause/ | Requirement + Test /2R -10% Result - Remark/4% T3 iR T
RammiH | 4tk yHel]

The logarithmic frequency sweep shall
differ for cells and batteries with a
gross mass of not more than 12 kg
(cells and small batteries), and for
batteries with a gross mass of more
than 12 kg (large batteries). /% T-Jfi &
KT 12kg AURE A (AN i)
A Rt 12kg () HE TR ), A
CREIEN G

Meet the requirements/ff &
ik

Pass/ & 1%

For cells and small batteries: from 7 Hz
a peak acceleration of 1 gn is
maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the
frequency increased until a peak
acceleration of 8 gn  occurs
(approximately 50 Hz). A peak
acceleration of 8 gn is then maintained -
until the frequency is increased to 200 ZR
Haz. /AT s F N i e, s o150
K I\ 7Hz THER GRS 1gn BRI
JEE BB R 18Hz, R E K IRTE (R EF
{E 0.8mm (MFE 1.6mm) Jf38E hni
BT S INELEE LT 8gn (SR 4Y
A 50Hz), 5 KANH R (R FTE 8gn
ELB# R8N #] 200Hz.

Meet the requirements/f &

Pass/ 15t

For large batteries: from 7 Hz to a peak
acceleration of 1 gn is maintained until
18 Hz is reached. The amplitude is
then maintained at 0.8 mm (1.6 mm
total excursion) and the frequency
increased until a peak acceleration of 2
gn occurs (approximately 25 Hz). A
peak acceleration of 2 gn is then
maintained until the frequency is
increased to 200 Hz. /&}-F KALHLI
M, A A 7H FFER RS 1gn
¥y T I L B30 0y 18Ha ARG
PR (3R C 0.8mm (SR ES 1.6mm)
FHIG AR E B RO INE A B 2gn
(BZELHy 25Hz), 45 B RN (g
{£ 2gn HF4F G N%| 200Hz.

Not Applicable/A~idi ]
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Inspectio
n items/
LA |

standard requirement/fg il B3R

Clause/ | Requirement + Test /%2R -0
Sk
F2ARTAY

Result - Remark/&5 -

Verdict/
TAf

Cells and batteries meet this
requirement if there is no leakage, no
venting, no disassembly, no rupture
and no fire during the test and after
the test and if the open circuit voltage
of each test cell or battery directly
after testing in its third perpendicular
mounting position is not less than 90%
of its voltage immediately prior to this
procedure. The requirement relating
to voltage is not applicable to test cells
and batteries at fully discharged
states./ B USF LT AT & 33K . G
. LB, L. BRI
I G HESEG AL LS R T i
AN G TR T R TR
90%. MLIGIIE T H & 7 1 ) B R ANt
FH T 76 4 BB 1 S R R

No leakage, no venting, no
disassembly, no rupture and
no fire.

/] Kl LKEM. Kir
fif . AR, R KN
%,

The data see table 1.
/ BRI R 1,

Pass/ 7 It

Test T.4:
Shock/ 1!
o

Test cells shall be secured to the
testing machine by means of a rigid
mount which will support all mounting
surfaces of each test cell. Each cell or
battery shall be subjected to a
half-sine shock of peak acceleration of
150 gn and pulse duration of 6
milliseconds. Alternatively, large cells
may be subjected to a half-sine shock
of peak acceleration of 50 gn and
pulse duration of 11 milliseconds. Each
cell shall be subjected to three shocks
in the positive direction followed by
three shocks in the negative direction
of three mutually perpendicular
mounting positions of the cell or
battery for a total of 18 shocks. /EAf
[ 2L [ s (R AR o A
SRR T BAWEAE A 150gn (191 1E9% 1)
I R, Bk RRE 6ms, Ak,
RS20 32 e KNI L 50gn A
PRRFEERT [B] 11ms (2 ESL W,
AN FE 2 UE = A A B
ith 2z 3% 77 B 0 1E 77 10 & S =ik )
i, B (TS =ik, B
$eep sz 18 i«

FNEL

38.3.4.4

Meet the requirements/ & &

Bk

Pass/ & 1%
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NO./
B

Inspectio
n items/
s i H

standard requirement/fifl T3k

Clause/ | Requirement + Test /42 -1
Sk

Result - Remark/ %5 3L -iFif

Verdict/ £
TPEAf

Each battery shall be subjected to a
half-sine shock of peak acceleration
depending on the mass of the battery.
The pulse duration shall be 6
milliseconds for small batteries and 11
milliseconds for large batteries. Each
cell or battery is subjected to three
shocks in the positive direction
followed by three shocks in the
negative direction of each of three
mutually  perpendicular  mounting
positions of the cell for a total of 18
shocks. The formulas below are
provided to calculate the appropriate
minimum peak accelerations /157~
il 2 52 o ol U A Jn 3 )5 e T P
(Pt /I sl Dbk b 5 S 6 ] Dy
6ms, A HL I IR Ik e 4 4 I ) Dy
11ms, BEDFRES A2 = BARTE B
fey £l 2 % 75 1 1) IE T ) £ 52 =K
i, HER R R A2 =Rk,
B 18 by SRAE M At
LA I fo /AR N

Meet the requirements/ {4 &
LN

Pass/ & I

Cells and batteries meet this
requirement if there is no leakage, no
venting, no disassembly, no rupture
and no fire and if the open circuit
voltage of each test cell or battery
after testing is not less than 90% of its
voltage immediately prior to this
procedure. The requirement relating
to voltage is not applicable to test cells
and batteries at fully discharged states.
[ HSHIHGL RS E0R: il &
BN, A ETER CLRTEAE K
% OIS A9 TT B EAS
IG5 Al T HL LK Y 90%.

T G F e A Y SR AN E AT T
56 A JCH S (1 EES A HE

No leakage, no venting, no
disassembly, no rupture and
no fire. / il Jo B M.
T TR LR TEA K
M.

The data see table 1.
/ DREE W 1.

Pass/ & it
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Inspectio
n items/
A ol E|

standard requirement/ 47 ifE 2 3R

Clause/

N

Requirement + Test /92K -i{ 1%

Result - Remark/45 H-i A

Verdict/ i
TRPEAT

Test T.5:
External
short
circuit/ #h
i B

38.3.4.5

The cell or battery to be tested shall be
temperature stabilized so that its
external case temperature reaches
57+4°C and then the cell or battery
shall be subjected to a short circuit
condition with a total external
resistance of less than 0.1 ohm at
57+4°C. This short circuit condition is
continued for at least one hour after
the cell or battery external case
temperature has returned to 57+4°C. /
BRFFIAR A BEIR 22 £ 57 +4°C,

DA FEh AP RRIE IS 5714°C, A
Ja KR A IE U /T 0.1 BRAR A&
H L[ B I AT 4R, S Y AP R T
WHEH 57+4°C Z G (RIFFEEIRE 1
NEFRL b T CHLI,  H i
1% 22 fogimn iR (R AN — 21 i SRR A5 0

Meet the requirements/f &

Pass/ &tk

Cells and batteries meet this
requirement  if  their  external
temperature does not exceed 170 °C
and there is no disassembly, no
rupture and no fire during the test and
within six hours after the test./H.& A0
AR A TR (R R e DL B 2
Ji 6 /NI, SRR IE AN B IS
170°C, JFH /M. RN EH
KGR

No disassembly, no rupture
and no fire during the test
and within six hours after
the test./{t Ml ais) L ef BA A
ZJG 6 /NI, AR E
A 1700 ¢, HFHES
fiit, RRMES KM K
2o

The data see table 1.

/ BREE W 1

Pass/ & 14

Test T.6:
Impact /
Crush/ fit
/IR

38.3.4.6

Test procedure — Impact (applicable to
cylindrical cells greater than or equal
to 18 mm in diameter) /(& & T

BHAAKRTHET 18mm H’JIFH,%

%)

Not Applicable/A~id FH
(Prismatic cell/ B H.45%)
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Inspectio
n items/
K551 B

standard requirement/ {22 3K

Clause/ | Requirement + Test /B3R -10%5
Az XL
FIN EJ\

Result - Remark/%8 -1 id

Verdict/ B
T

The sample cell or component cell is to

“be placed on a flat smooth surface. A
15.8 mm*0.1mm diameter, at least 6
cm long, or the longest dimension of
the cell, whichever is greater, Type 316
stainless steel bar is to be placed
across the centre of the sample. A 9.1
kg+0.1 kg mass is to be dropped from
a height of 6125 com at the
intersection of the bar and sample in a
controlled manner using a near
frictionless, vertical sliding track or
channel with minimal drag on the
falling mass. The vertical track or
channel used to guide the falling mass
shall be oriented 90 degrees from the
horizontal supporting surface. /4 1fin
) i I 8 LE N 5 111 O Al =
%09 15.8 mm# 0.1mm, KEANT
6cm (19 316 ANEB LR S AR
Be, B FE 9.1 kgt0.1 kg M1
M 61£2.5 cm (18 FETE [ FF

Not Applicable/4~if [
( Prismatic cell/ & )

The test sample is to be impacted with
its longitudinal axis parallel to the flat
surface and perpendicular to the
longitudinal axis of the 158
mm=0.1mm diameter curved surface
lying across the centre of the test
sample. Each sample is to be subjected
to only a single impact. /%2371
Fedn ONBR 5 HIER R T 5
R (e B A oo B H 1R 158
mm:0.1mm 25l 1 A0l 1 E. 5
— A e A2 — Ik .

Not Applicable/7~ii
(Prismatic cell/f 1 Hth)

Test Procedure — Crush (applicable to
prismatic, pouch, coin/button cells and
cylindrical cells not more than 18 mm
in diameter). /475 (E FH TAEETE
SR T i A1 O B AR A R
18mm F BUHEJE L)

Meet the requirements/#f &

Pass/ & 1
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Inspectio | standard requirement/ bl Z 3K dict/ &
' ; TRy e/ B TR Verdict/

n items/ | Clause/ | Requirement + Test /%33R - 45 Result - Remark/%5 31T i T

S IH | 43k !

A cell or component cell is to be
crushed between two flat surfaces.
The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the
first point of contact. The crushing is to
be continued until the first of the
three options below is reached. /% ¥
wtCEE P A EL 2 W, 1R T
BHTINIS, R A B s b
KEH 1.5cmfs. HrIRFFEER# T, B

(a) The applied force reaches

: e 1 13 kN+0.78 kN Pass/ & 18
FHINLL F =05tz Jea
i 53 +0.
(a) The applied force reaches 13 HEI /)i 13 kNE0.78 kN
kN+0.78 kN;

/i fin ik %) 13 kN £0.78 kN

(b) The voltage of the cell drops by at
least 100 mV; /FFah T N B A2/
100mV

(c) The cell is deformed by 50% or
more of its original thickness. /HLil ¢
TR UG R FERY) 50% L L.

A prismatic or pouch cell shall be
crushed by applying the force to the
widest side. A button/coin cell shall be
crushed by applying the force on its
flat surfaces. For cylindrical cells, the
crush  force shall be applied
perpendicular to the longitudinal axis.
SR B AR P b S A 5 ) I
Bl o 240/ B T T S o DA S 1
Eei1) R R = AN/ BT SR
7 181t L

Meet the requirements/#f

W Pass/ & t&

Each test cell or component cell is to
be subjected to one crush only. The
test sample shall be observed for a
further 6 h. The test shall be
conducted using test cells or | Meet the requirements/ff & .
component cells that have not | #E3k Pass/ T
previously been subjected to other
tests./FEAFE A A BT RE A, JEH
HR— . B 455 )5 FF i B
i EAEE 6 /D .
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NO./ Ins;?ectio standard requirer‘nent/-’f:ﬁ}ﬂiﬁfﬁ = pos e | Verdict/
re " l/tenjs/ C|aL_:se/ Requirement + Test /%K -1046 Result - Remark/£h 2R -1Fidk S
gl | sk
Cells and component cells meet this
requirement if their external
temperature does not exceed 170°C No disassembly and no fire. /
and there is no disassembly and no fire | T4 iR, L AINGE 4.
during the test and within six hours Pass/ & 1%
after this test. /HLENH AL 2R 7EHI1X | The data see table 2.
R BL R 2 G 6 AN, ARFRR |/ s L 2.
JEARE 170°C, IF H AR AALE
KM K
7 Test T.7: | 38.3.4.7 | The charge current shall be twice the
Overchar manufacturer's recommended
ge/ 1k 78 maximum continuous charge current.
i, Tests are to be conducted at ambient

temperature. The duration of the test
shall be 24 hours. The minimum
voltage of the test shall be as follows: /
e T, LA 2 £ i) i R B I
R 7o A i i Ao e, DU
&) g 24 /B B f /S BT B R
When the manufacturer's
recommended charge voltage is not
more than 18V, the minimum voltage
of the test shall be the lesser of two
times the maximum charge voltage of
the battery or 22V, /i il it i 20
78 L R AN B 18V, AR IR d
/N 70 HL LS 97 A il s e o 1 e K
70 HHH S PR P (3 o 22v 2
L3/ N

When the manufacturer's
recommended charge voltage is more
than 18V, the minimum voltage of the
test shall be 1.2 times the maximum
charge voltage. /41 5L il i& ¥ & AR 1 78
o e TR 18V, AN SR/ Al
H, T 7 12 i s 1 A ) K 7
TR 1.2 .

Not Applicable/A~iw H

There is no disassembly and no fire
during the test and within seven days
after the test. /7EMCPAIN 50 K
Ja 7R FER G IR KIS

Not Applicable/4~ i ]
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Inspectio | standard requirement/ 5k T3k

NO./
s

Clause/ | Requirement + Test /%23 -0 4%

%k

n items/
fér 56 101 [

Result - Remark/45 -1 i

Verdict/
IRER)

Each cell shall be forced discharged at
“ambient temperature by connecting it
discharge in series with a 12V D.C. power supply
/5 i) i at an initial current equal to the
i, maximum discharge current specified
by the manufacturer. /{E % T, 450
’|‘EEI;Eii§T§E'ﬁL‘ 12V 9 T AL btk
Tom AR, B R R AR B
u%ﬂ!l‘*%«ft;‘]ﬁ%lz_ ENERESIE TN
CEREERY 1N
The specified discharge current is to be
obtained by connecting a resistive load
of the appropriate size and rating in
series with the test cell. Each cell shall
be forced discharged for a time
interval (in hours) equal to its rated
capacity divided by the initial test
current (in ampere). /35 5E (495 HLAT
SITTBN R ER IR RPN W B 3 R B N
L2 0 UK IR, A WL 5
S TS HLH ] /S e ) b T 7 B B )
U HA 22 ) -

8 Test T.8: | 38.3.4.8

Forced

Meet the requirements/ 7 5
Pk

Pass/ &1

There is no disassembly and no fire
during the test and within seven days
after the test./¢EIAP AN {5E Mk
JG 7 KW, BTG KR
Y45

No disassembly and no fire.
[T R E KRR K
4,

The data see table 3.
/W EE WLER 3

Pass/ & &
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Table 1. Test T.1~ Test T.5/ 7% 1. W4k T~ 1.5

o0V Test T.1 Altitude | Test T.2 Thermal Test T.3 Test T.4 Shock/ Test T.5 External
ocM st simulation/iXi4 | test/iX3% 2: i% | Vibration {33 . '4 it short circuit/it
sample | it | to | L MiEEHE P 3: IE) BT | s bR
No./+ . M M
,Jé test/if | test/ 35 | Change o Change Mass Change 33 | Change Maximum
i Zhil A 1 . loss : loss : loss , loss . %
o 5 HIT I s gt ratio o ratio . ratio b ratio | Temperature
’ Blg) | BB | o | BUEW | o | BIEHE | o | BIEL | a | IRIKTE c
EV) | P ) | TS e | T e | T | ) | R C O
(%) (%) (%) (%)
c1 159.405 | 4.180 | 0.003 | 99.952 | 0.003 | 99.090 | 0.001 | 99.976 | 0.001 | 99.976 90.26
2 159.318 | 4.181 | 0.001 | 99.976 | 0.013 | 98.804 | 0.001 | 99.976 | 0.001 | 99.976 90.45
3 159.311 | 4.181 | 0.001 | 99.976 | 0.004 | 98.804 | 0.002 | 99.976 | 0.001 | 99.976 89.66 |
ca 160.015 | 4.170 | 0.003 | 99.952 | 0.004 | 99.088 | 0.002 | 99.976 | 0.001 | 99.976 90.09
c5 159.432 | 4.190 | 0.001 | 99.976 | 0.013 | 99.069 | 0.001 | 99.976 | 0.001 | 99.976 89.63
6 159.602 | 4.181 | 0.001 | 99.976 | 0.004 | 99.043 | 0.001 | 99.976 | 0.002 | 99.976 89.57
c7 159.433 | 4.171 | 0.002 | 99.976 | 0.015 | 99.041 | 0.001 | 99.976 | 0.003 | 99.976 89.66
C8 159.501 | 4.170 | 0.001 | 99.976 | 0.006 | 99.065 | 0.001 | 99.976 | 0.003 | 99.976 90.59
co 159.721 | 4.180 | 0.001 | 99.976 | 0.013 | 99.067 | 0.001 | 99.976 | 0.003 | 99.976 90.17
C10 | 159.403 | 4.170 | 0.002 | 99.976 | 0.003 | 99.065 | 0.001 | 99.952 | 0.003 | 99.952 89.96
Table 2: Crush or impact/ % 2: T IEaldil
I . ‘-'_ = é::!‘.l
Sample No./F¥ i c1is c12H 131 c1ai c15t
=
OCV prior to test /i
gl 3.746 3.759 3.719 3.712 3.736
USRI ER HUE(V)
Test 6: Temp./iE (° C) 23.87 23.67 23.86 23.73 23.87
Crush/Jllit —
No./+F 5L
Tedn | SAmeledo Al ci6t ci7# c18i C194 c2oi
=
OCV prior to test /i,
s . 3.697 3,721 3.719 3.716 3.719
08 A0 RSt (V)
Temp./i /& (° C) 23.61 23.87 23.69 23.76 23.84
Table 3: Forced discharge / % 3: Sifill il
N . -
Sample Do/hi cout | coou | coasm | coam | case | caem | ca7# | cosm | c294 | C30H
i
BEE U E]
i OCV prior to )
est8: | ot/ iRIGTIIT | 3.208 | 3309 | 3317 | 3.297 | 3.296 | 3.299 | 3.276 | 3.296 | 3.290 | 3.217
Forced
. FEEE (V)
discharge/ 5 e No/FE
M .8 4n | >*MPe N 3 | caon | c3a3m | c3am | c3asw | c3ew | cave | c3sw | c39m | cao
. MR
il 7k
OCV prior to
test/IRBGRITTF | 3.281 | 3.208 | 3.227 | 3.317 | 3.326 | 3.301 | 3.209 | 3.271 | 3.279 | 3.286
FHLE (V)
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